(850) 668-2746

FLORIDA RURAL WATER ASSOCIATION

2970 WELLINGTON CIRCLE * TALLAHASSEE, FL 32309-7813

Mrs. Lynn Aibejeris, Chairman
Taylor Coastal Water and Sewer District
BOARD of 18820 Beach Road
DIRECTORS | perry, FL32348
tewsd@fairpoint.net
Re: Draft Wastewater Fiscal Sustainability Analysis & Asset Management Plan — Taylor Coastal
Water and Sewer District -Taylor County, Permit # FLA325864

WILLIAM G. GRUBBS

Tallahassee

President
TOM JACKSON

Punta Gorda

i erenint Mrs. Aibejeris,
BRUCE MORRISON
ngrrga:ymeasmer The Florida Rural Water Association is pleased to submit the following Wastewater System Asset
Management and Fiscal Sustainability Plan (AMFS) to Taylor Coastal Water & Sewer District.
[...]
Questions to ask in determining Level of Service:

What requirements are set by State and/or Federal Regulatory agencies?

What are the utility’s performance goals?

What level of service do the utility’s stakeholders and customers demand or expect?
What are the physical capabilities of the utility’s assets in relation to the Level of

YV V V

v

Service?

Knowing your utility’s required level of service and what your systems are capable of producing
will help implement your asset management plan. Communicate to stakeholders what is being
done and where your Goals are set. Information about customer demand and data from utility
commissions or boards, and information from other stakeholders can be used to develop the

statement.

To achieve the desired Goals, targets should be set, by assessing individual parameters and
metrics that when put in place will help the utility direct their efforts and resources towards a
previously agreed on goal. These goals are set in an agreement between the utility and its
customers.

Analyze customer demand and satisfaction, use this to develop S.M.A.R.T. goals.

Think S.M.A.R.T. when developing level of service goals.

Set targets and goals for your system, by being S.M.A.R.T. you will not only be setting Goals;
you will be achieving them as well.

Guidelines for setting these goals include:

» Make the goals Specific and well defined. It should be clear to anyone with even a basic
knowledge of the utility.

» Make the goals Measurable. You have to know if you are successful or not and must be
able to see where completion lies ahead. You must also be able to determine when
success is achieved.

» The goals must be Attainable. Setting a goal to have no water outages whatsoever is
great but unrealistic. A better choice would be to set a goal that no outage would
exceed six hours, for example.

» The goals must be Realistic. The staff and resources of the utility must be considered
when setting goals. Available personnel, equipment, materials, funds, and time play a
huge part in setting realistic targets.

> The goals must be Time based. There must be a deadline for reaching the goal.
Adequate time must be included to meet the target. However, too much time can lead
to apathy and negatively affect the utility’s performance.

11




The goals that are established should take into account costs, budgets, rates, service levels, and
level of risk.

The LOS items for the District must be specific to the District’s water system and would be
discussed and agreed upon by management and staff. Ideally, these goals would be conveyed
to the utility’s customers via a ‘Level of Service Agreement’. This document demonstrates the
utility’s accountability in meeting the customer’s needs and its commitment to do so. The table
below demonstrates what a LOS could represent.

Service Area Goals Performance Target Reporting

Continue to monitor Effluent FDEP and Office
Servi li 20.0 Lorl
rvice Quality TSS. mg/L or lower sAsridar

Perform an annual utilities rate
Assure that the utility is analysis and make any needed Board of

financially self- sustaining rate adjustments every three to | Commissioners

five years.

Fiscal Sustainability

Develop a comprehensive
Preventive Maintenance weekly
Asset Preservation Improve system wide schedule for equipment and

and Condition preventive maintenance (PM) | wastewater system components
and complete all preventative
maintenance tasks as scheduled.

Office Manager

Have a location of Assets, track] Implement a program such as
0O/M, work orders and Diamond Maps to keep an
conditions of the waste water Junderstanding of the system and
system. what improvements are needed.

Asset Preservation,

Condition and Office Manager

This is a draft only at this time and it should be edited and modified to better fit Taylor Coastal Water & Sewer District

12




System Description:

Taylor Coastal Water and Sewer District provides water and wastewater services to coastal
communities in Taylor County. The District includes the unincorporated communities of Keaton
Beach, Cedar Island, Dekle Beach, Dark Island and Ezell Beach in Taylor County. Formed in
October 2000 by Ordinance 2000-10 by the Taylor County Board of County Commissioners for
the purpose of providing safe drinking water and wastewater services to the residents and
visitors of the southern coastal region of Taylor County. The population of TCWSD is 1305 and
represents 5.78% of 22570 the overall population of Taylor County. TCWSD owns and operates
water and wastewater treatment plants along with the collection and distribution systems
associated with each. With this they are tasked with providing a quality of service to the
residents and visitors of the District, while ensuring the fragile coastal ecosystem is not
adversely effected. This Asset Management and Fiscal Sustainability Plan will be focusing on the
wastewater system.

Government

Taylor Coastal Water and Sewer District is a Commission-Manager form of Government. The
Board of Commissioners is comprised of a Chairman, Vice-Chairman and five Commissioners
who are elected to a four year term by the residents of the District. The Commission is the
legislative body of the District with the power to adopt ordinances (including the annual
budget), policies, resolutions and regulations. The Chairman and Vice-Chairman are appointed
by the Commission each October and serve one year terms.

Chairman Lynn Aibejeris

Vice-Chairman Steve Brown

Commissioner Steve Spradley

Commissioner Willi Huxford

Commissioner Diane Carlton

Commissioner Vacant

13




Management

Daily operations of the District is overseen by the Office Manager that is hired by the Board of
Commissioners. The Office Manager runs the daily general operations of the District in
accordance with local ordinances, laws and policies that were put into place by the Board of
Commissioners. The Office Manager serves at the pleasure of the Board of Commissioners as
the administrative head of the District. The Office Manager will manage and administer this
AMFS plan.

Staff

Taylor Coastal Water and Sewer District’s Water and Sewer Department consists of two Part-
time employees who share duties related to Drinking Water and Wastewater. Taylor Coastal
Water and Sewer District’'s Water/Wastewater Department staff work together to perform day-
to-day functions while ensuring the plants are operating at or above standards set by State and
Federal regulations. Please see the staff chart below.

EMPLOYEE LIST : :
Lynette Senter Office Manager/Board Secretary

Kristi Hathcock Billing Clerk
Ronald Bennett Water Operator/Field Supervisor

David Morgan Woastewater Operator

Mission Statement
The Mission of the Taylor Coastal Water and Sewer District is:

» To provide safe, clean, and adequate water at a cost effective rate to the residents
within the Taylor Coastal Water and Sewer District.

» To preserve, enhance and restore, if needed, the quality of Taylor County's coastal
water resources.

» To ensure the proper allocation and efficient use of our coastal water resources for the
benefit of present and future generations by promoting water conservation and water
source protection through environmental awareness education and conservation usage
pricing.

» To maintain good public relations and treat our customers with respect.

14




» To provide good, safe working conditions for our employees.
» To eliminate all wastewater sources from the fragile coastal marshland and surface
waters by adopting the following:

~ Plan for current and future development and monitor and control all new
developments to insure they are in compliance with State and Federal Regulations
and meet or exceed TCW&SD's Mission Statement and Standards of Construction.

» Protect the fragile coastal environment and its freshwater and saltwater estuaries by
removing and transferring all wastewater discharge to a safe processing site outside
the Coastal High Hazard Zone and flood area.

~ Promote the development and maintenance of a wastewater treatment system that
will provide an environmentally sound and cost effective processing of wastewater.

System Overview:

Taylor Coastal Water and Sewer District WWTF is an existing 0.080 million gallons per day
(MGD) annual average daily flow (AADF) permitted capacity wastewater treatment facility
(FLA325864) with Modified Ludzack-Ettinger biological nutrient removal process operating as
extended aeration. The plant and collection system is operated and maintained by the part-
time Class C Operator working 20 hours per week. Any issues or complaints that may arise with
in the plant or collection system are tended to by the wastewater operator and water plant
operator. Each one sharing in the responsibility of each respected field. The current permit
issued on 12/12/2013 is scheduled to expire on 12/11/2020 and the Application to FDEP for a
renewal is scheduled to be submitted on or befare 06/14/2020. The wastewater system was
totally rehabilitated in 2007 with a new wastewater treatment plant and collection system. It
was noted on the last Compliance Evaluation Inspection dated April 10, 2020 that the Total
Suspended Solids, were twice in twelve months over the permitted ranges.

System Components

Wastewater Treatment Plant

The WWTP consists of an influent bar screen, one 26,000-gallon flow equalization tank, one
20,000-gallon anoxic chamber, one 70,000-gallon aeration basin, two 9,866-gallon clarifiers,
two 3,200-gallon chlorine contact tanks with a liquid chlorination system, and one 15,000-
gallon aerobic digester.

Bio Solids
Bio solids are transported by American Pipe and Tank to 412 Bio solids Processing Facility,
and/or a Class | solid waste landfill for further treatment and final disposal.

Spray Field

An existing 0.080 MGD AADF permitted capacity slow-rate restricted public access

system, consisting of one lined 329,000-gallon holding pond, and a spray irrigation field
with four zones located approximately at latitude 29° 49" 18.37" N, longitude 83°33' 34.80"
W.

15




Stand-By Emergency Generator
There is an installed stand by generator at the WWTP that is capable of keeping the WWTP
operational during a natural disaster or other event in that power is lost.

Collection System

The Collection System is composed of a network of Valves, Air Release Valves, Clean Outs,
Grinder Pump Stations and two Lift Stations that all work in unisen to form the Wastewater
Collection System. This is a sealed system that utilizes grinder"pUmps and force mains for
collection. There is no District owned gravity flow lines with in Taylor Coastal Water & Sewer
District.

Collection System . 2
The 504 Grinder pump stations are installed at each customer connection: The station is
composed of one electrical control/alarm panel, a ball valve, check valve, air release check
valve and a 1 horsepower submersil p. Each customer pays a $12.50 a month fee for the
pump and if any issues arise the Sta isto qt prompt!y, there for the Grinder Pump
Stations are in average condition throughout the;system All System Valves, Air Release Valves
were found to be in average working conditi

Current,yAsset Condi'tion

er Treatment Plant 3 ¢
As state the treatment plant was nstalled in 2007 and thus is in Average condition. The tanks
all seem to be average with the coatings still in place. Electrical boxes were locked and sealed
i ease see below for recommendations at the WWTP.

as a lot of rust on the housing and seems to be in poor

> The top of the weét f‘!ifor the spray field pumps should be repainted as the paint is
very thin and rust is showmg

» The pumps for the spray field have a lot of rust at the housings. The housings are
starting to separate at the inspection windows at the top bearings on both pumps. This
issue should be addressed as soon as possible to prevent further damage.

» Some irrigation heads at the spray field are not functioning properly. These should be
lubricated and tested to ascertain what ones should be replaced.

> As suggested in the Energy audit from FRWA installing a VFD on the blowers would help
lower energy usage at the WWTP and therefor lower treatment costs.

16




Lift Station #1

> The Valve Box for the bypass connection has had a lot of water inside of it. All valves,
check valves and the connection for the bypass is extremely rusted and the paint is
peeling away. It would be recommended to locate the source from the infiltrating water
and repair it.

> Valves and bypass connection consider cleaning off old paint and repainting and
lubricating them to ensure proper operation if they are needed.

Best Management Practices: (BMP)

Utility owners, managers, and operators are expected to be good stewards of the system. Every
decision must be based on sound judgment. Using Best Management Practices (BMP) is an
excellent tool and philosophy to implement. BMP can be described as utilizing methods or
techniques found to be the most effective and practlcal means in achlevmg an objective while
making optimum use of the utility’s resources. ,

The purpose of an Asset Management Plan (AMP) i is to help the utility operate and maintain
their system in the most effective and financially sound manner. An AMP is a living document
and is not intended to sit on a shelf. It must be maintained, updated, and modified as
conditions and situations change. Experience will help the utility fine tune the plan through the
years.

Operations and Maintenance Strategies (O&M):
O&M consists of preventive and g‘rggerggncy/ reactive maintenance. The strategy for O&M
varies by the riticality, condition, and operating history.

All assets have a certain ﬁékassodétéd with their failure. This risk must be used as the basis for
establishing a maintenance program to make sure that the utility addresses the highest risk
assets. In addrtm ‘the maintenance program should address the level of service performance
objectives to ensufg,,;hat the utlﬁty is running at a level acceptable to the customer.
Unexpected incideﬁfétould require changing the maintenance schedule for some assets. This is
because corrective action ‘must be taken in response to unexpected incidents, including those
found during routine mspecttons and O&M activities. Utility staff will record condition
assessments when maintenance is performed, at established intervals, or during scheduled
inspections. As an asset is repaired or replaced, its condition will improve and therefore it can
reduce the overall risk of the asset failing. The maintenance strategy will be revisited annually.

Two important considerations in planning O&M strategies are:

» Unplanned repairs should be held at 30% or less of annual maintenance activities
> Unplanned maintenance in excess of 30% indicates a need to evaluate causes and
adjust strategies

17




Staff Training:

Utility maintenance is quite unique. It can involve one or a combination of water and sewer
main repairs, customer service issues, lift station troubleshooting and repair, blower and motor
repairs, and even tank repairs and other technical work. This skill set is not common. Training
staff, whether they are new or long-term employees, is very important. It can be said it is better
to have trained an employee and have them leave than to never have trained them and have
them retire. It is recommended that the District initiate a training program for its employees. In
addition to technical training, safety training is also necessary. Treatment plants and
distribution/collection systems can be dangerous places to work. Electrical safety,

troubleshootlng panel boxes trenchlng and shorlng, conflned space entry, etc. are just a few of

FRWA personnel can provide some of the traini eeded by District staff‘members Some of
the training services that we oﬂ’er to members *’de onllne tralnmg, onsute trammg, Focus on

Failing to prepare is preparing for fallure, there is.no such thmg as too much training. The more
your staff knows, the more. capable, safe, and professional they become. This enhanced sense